PARTS LIST & DIAGRAM

Part No. Description

1 Rubber feetA

2 Rubber feet B

3 SupportA

4 Water tank

5 Ratchet lever

6 SupportB

7 Washer 8mm

8 Hex head screw M8x20
9 Working table

10 Basin Table

11 Scalerail A

12 Scalerail B

13 Scale A

14 Scale B

15 Hex head screw M6x25
16 Washer 6mm

17 Wing Nut

18 Bolt guide

19 Knurled knob

20 Gauge segment

21 Pointer

22 Washer 4mm

23 Pan head screw M4x8
24 Miter gauge

25 collar

26 Star type knob

27 Rotate center pin

28 Rotate frame A

29 Hex nut M8

30 Water plug

31 Hex head screw M6x16
32 Hex nut M6

33 Hex head screw M6x20
34 Holding handle

35 Hex head screw M8x25
36 Spring washer 8mm

37 Working head rail

38 Rail scale

39 Pan head screw M5x12
40 Spring washer 5mm

41 Washer 5mm

42 Bracket chain

43 Chain

44 Sunk head screw M4x8
45 Power cable

46 Water hose

47 Cable pump

48 Water pump

Part No. Description

49 Star type knob

50 Block A

51 Block B

52 Rotate frame B

53 Pan head screw M5x20
54 Rotating pointer

55 Spacer

56 Guard segment

57 Outer guard

58 Blade lock nut M16L
59 Outer flange

60 Blade

61 Inner flange

62 Guard

63 Pan head screw M8x25
64 Hex head screw M6x14
65 Water protection plate
66 Plate

67 Wing Nut M6

68 Flat washer 5mm

69 Pan head screw M5x16
70 Triangle plate

71 Hex head screw M6x12
72 Push lever

73 Hex head screw M8x30
74 Water outlet

75 Motor

76 Push lever gloves

77 Spacer

78 Bearing 6000Z

79 Rod

80 Spring

81 Motor support

82 Circlering 9

83 Bearing 609Z

84 polar

85 Lock nut M8

86 Pointer

87 Washer 6mm

88 Spring washer 6mm

89 Pan head screw M6x12
90 Switch

91 Thread

92 Triangle plate

93 Lock nut M5



@/

WS

~
N
N

F
f 31 .
-




